
[Abdel-Fatah, 2(12): December, 2015]  ISSN 2349-0292 
                                                                                                                                                       Impact Factor 2.365        

http://www.gjaets.com               © Global Journal of Advance Engineering Technology and Sciences  
20 

 

Global Journal of Advanced Engineering Technologies and Sciences 
 

TEXTILE WASTE WATER TREATMENT BY CHEMICAL 

COAGULATION TECHNOLOGY 
Mona A. Abdel-Fatah*1, H. O. Sherif2, Fatma Agour1, and S. I. Hawash1  

1National Research Centre, Chemical Engineering and Pilot Plant Department, Egypt. 
2Faculty of Engineering, Chemical Engineering Department, Minia University, Egypt. 
[...]
factory effluent. The proposed coagulant are (lime, Ferrous Sulfate Ferric Chloride; Lime - Ferrous Sulfate / Lime - 

http://www.gjaets.com/


[Abdel-Fatah, 2(12): December, 2015]  ISSN 2349-0292 
                                                                                                                                                       Impact Factor 2.365        

http://www.gjaets.com               © Global Journal of Advance Engineering Technology and Sciences  
21 

 

Ferric Chloride combination, Lime / Magnesium Chloride combination). Investigation of the effect of different 

variables (pH, dose, rapid & slow mixing time, and settling time) were achieved. Chemicals are fine powder of pure 

grade while COD vials are from 0-1500 mg/l were purchased from HACH company. 

 

2.2 Experimental Procedure   

Chemically assisted primary treatment (CAPT) was applied in treatment of effluent textile wastewater under 

investigation.  

 

2.2.1 Chemical Coagulation Treatment 

Chemical coagulation treatment was performed in a simple jar-test apparatus with controlled speed of six paddles at 

room temperature. Adding different doses of used coagulant into wastewater sample in test beakers. Fast mixing in 

the jar-test (80 rpm) for 2 min then slow mixing for 20 min (30 rpm) to allow sedimentation for 30 min. Supernatent 

of each treated sample was subjected for analysis to evaluate the removal effeciency of each pollutant.  

 

2.2.2 Studied Parameters 

Effect of different types of coagulants (FeCl3, FeSO4, Al2(SO4)3, CaO, MgCl2) and with different doses and also 

some combination of these coagulants was investigated. Also varying the intensity besides time of mixing and 

settling were also studied.  

 

2.3 Analytical Technique  

Turbidity, color and COD measurements were performed according to standard methods[18]. Analyses were done 

using HACH spectrophotometer (model DR/2010). The pH were determined using digital pH meter calibrated using 

buffer solutions of pH 4.0 and 7.0  

 

2.4 Design Conditions 

Waste effluent discharge is 960 m3/d (40m3/hr) with pollutants limits shown in table (1) 

 
Table (1) Real waste effluent characteristics 

 

Parameters Influent real value Permissible limit* 

Flow 40 m3/ hr     960 m3/ day 

Suspended Solids, mg/l 1120 500 

BOD, mg/l 650 400 

COD, mg/l 1300 700 

Oil and Grease, mg/l 80 100 

Turbidity, N.T.U 1140  

 

*Complying with legislation of the Egypt law 48 of 1982 and the law of 1996 to save the Egyptian environment 

especially Nile and Water sources.      

 

2.5 Recommended Treatment Components 

The proposed treatment unit can be consisted of the following major comonents:  

 

 One (1)   Equalization tank  

 One (1)  Flow transmitter  

One (1)  Process feed pump, cast iron construction with 

 level switch control and channel mounted  

 One (1)  Central Control Panel with display and numeric 

 input, NEMA 12 design  

One (1)  Reactor tank with mixer mount, FRP construction  

One (1)  Mixer   

One (1)  pH adjustment tank, FRP construction with  

 mixer mount, open top  

 One (1)  Mixer   

http://www.gjaets.com/


[Abdel-Fatah, 2(12): December, 2015]  ISSN 2349-0292 
                                                                                                                                                       Impact Factor 2.365        

http://www.gjaets.com               © Global Journal of Advance Engineering Technology and Sciences  
22 

 

 One (1)  Single pH control system  

 One (1)  Ferric chloride addition system  

 One (1)  Lime addition system  

 One (1)  Inclined plate clarifier with integral flash mix and  

 flocculation chamber, rated at 0.19 gpm/ft2  

 One (1)  Slurry holding tank, conical bottom  

 

The above unit is provided with different types of pumps, piping, control and instrumentation system. 

 

Results and Discussion 
By using different types of coagulant agents with different doses such as (FeCl3, FeSO4, Al2(SO4)3, CaO, and 

MgCl2) it was found the following results.  

 

3.1 Effect of Lime as Coagulant Agent 

Applying lime as coagulant agent with different doses from 400 to 1400 mg/l elevated pH from 10.5 to 11.83 and 

also raised COD and TSS % removal to 80.9% to 82.1% respectively as shown in Figure (1).  

 

From the above figure it is clear that optimum dose of lime was 1000 mg/l because the dose 1400 mg/l had no 

sensitive effect. 

 

 
 

 

Figure (1) Effect of lime as coagulant agent 

 

 

3.2 Effect of pH on COD and TSS removal 

Trying lime + MgCl2.7H2O (1gm/l + 1gm/l) as coagulant at different pH values; were reached 93.8 % and 92.8% 

removal of COD and TSS respectively at pH = 12 as shown in Figure (2).  

 

p
H

%
 R

em
o

va
l

Lime Dose, ppm

% COD Removal

% TSS

pH

http://www.gjaets.com/


[Abdel-Fatah, 2(12): December, 2015]  ISSN 2349-0292 
                                                                                                                                                       Impact Factor 2.365        

http://www.gjaets.com               © Global Journal of Advance Engineering Technology and Sciences  
23 

 

 
 

Figure (2) Effect of pH on COD and TSS removal 

 

From figures (1 and 2) addition of 1 gm/l of MgCl2.7H2O with optimum dose of lime improved both removal of 

COD and TSS by 13.1% and 10.7% respectively.  

 

3.3 Using Alum for pH Adjustment 

Also best results for COD and TSS removal were obtaind at pH value above 10. So addition of Al2(SO4)3 with a 

dose of 250 mg/l improve the pH to about 8. 

 

3.4 Effect of Mixing 

Studying effect of stirring coagulants reveals great effect on COD and TSS removal. 

         

3.4.1 Mixing Intensity 

Investigating mixing intensity (80 rpm – 10 rpm) resulting that optimum high mixing was 74 rpm while the 

optimum low mixing was 30 rpm. 

 

3.4.2 Mixing Time 

Also time of high mixing and slow mixing was studied from 1 min to 20 min for both high and slow mixing. It was 

found that optimum time for flash or high mixing was 2 min while optimum time for slow mixing was 20 min.  

 

3.5 Influence of Settling Time 

The effect of settling time was studied from 10 to 60 min and it was found that optimum settling time at which we 

obtain maximum removal of COD and TSS using optimum coagulant dose was 20 min. 

 

3.6 Process Design 

Based on optimum conditions resulted from experimental results from bench and pilot scale, the treated process 

steps were designed as shown in figure (3). 

 

3.6.1 Design Calculations 

Main units of treatment plant are designed considering the following assumptions:  

 Maximum flowrate   960 m3/day (40 m3/hr). 

 Flash mixing: High mix   80 r.p.m for 2 minutes  

 Slow mixing: Low mix.   30 r.p.m for 20 minutes 

 Settling time   20 minutes. 

 Total Loading     BOD 575 kg/day 

  COD 1150 kg/day 

%
 R

em
o

va
l

pH

% COD Removal

% TSS

http://www.gjaets.com/


[Abdel-Fatah, 2(12): December, 2015]  ISSN 2349-0292 
                                                                                                                                                       Impact Factor 2.365        

http://www.gjaets.com               © Global Journal of Advance Engineering Technology and Sciences  
24 

 

 
Figure (3) Block flow diagram for wastewater treatment plant. 

 

http://www.gjaets.com/


[Abdel-Fatah, 2(12): December, 2015]  ISSN 2349-0292 
                                                                                                                                                       Impact Factor 2.365        

http://www.gjaets.com               © Global Journal of Advance Engineering Technology and Sciences  
25 

 

The treatment plant is consisted mainly of the following components: 

 

a. Coagulation / Flocculation units 

 

Design considerations: 

Assume concentration of Alum   =  0.2 ml /l  

Daily required Alum   =  0.2 x 1000  

    =  200  l/d  

Alum solution concentration (8 %)   

      200 x 103  

Total Alum solution per day  =  -------------    = 5 l/m3/day 

           40  

 

Storage of alum for 90 days  =  1.8 m3 x 1.1 = 1.98  2 m3 

Pump flow for Alum dosing = 0 - 5  l / h  

Storage of MgCl2 (S) for 90 days  = 13.500 ton 

Area required for storage  = 13.5 x 1.1 = 14.9 m  3.9 m2 

Storage of CaO (S) for 90 days  = 22.500 ton 

Area required for storage  = 22.5 x 1.1 = 24.8 m  5 m2 

 

Based on the above design considerations the flocculator is a cylindrical tank with inclined bottom of 6m3 actual 

volume and 8m3 total volume constructed. 

 

b. Equalization Tank 

Considering water flowrate 40 m3 /hr  to required storage 2 hr = 40 x 2 = 80 m3 

Concrete tank (80 m3) with dimensions 6.7 m x 4 m x 3 m  depth.  

 

c. Pumping Station and Mixers  

This station collects several pumps and mixers for water and chemicals which are illustrated in table (2). 

 

Table (2) List of pumping station and mixers 

 

No Description Qty Specification 

1 Raw Water Pumps 3 40  m3/ hr  Head 10 m  (1500 r.p.m.) 

2 Lime Recycling Pumps 2 Power: 0.55kw & 4,8 m3/hr Head 23 m 

3 Lime Mixers    1 (3HP) 80 r.pm.  

4 Chemical Mixers   6 (0.5 HP) 1000 r.p.m.  

5 Sludge Pumps  2 (1.5 HP) 10 m3/hr, head 10 m 

6 Dry Pit Raw water Pumps.  3 1 HP 40 m3 /hr , head 13 m.  

 

d. Sedimentation Tank  

This tank is designed for 20 min retention time. It is of rectangular shape with 12m length, 9m width, and 4m depth 

to give total volume of 432 m3 

 

e. Lamella Settler Design 

The most important equipment in CAPT is the lamella settler so it is designed in details as follows: (hyraulic profile 

calculation for Lamella Settler) 
 

Flow in pipes: 

Assume diameter  = 200 mm = 0.2 m 

Area =  D2 / 4  =  3.14 (0.2)2/ 4 = 0.0314 

http://www.gjaets.com/


[Abdel-Fatah, 2(12): December, 2015]  ISSN 2349-0292 
                                                                                                                                                       Impact Factor 2.365        

http://www.gjaets.com               © Global Journal of Advance Engineering Technology and Sciences  
26 

 

Flow rate  =  Area . Velocity       

Velocity   =  Flow rate / Area 

Maximum velocity Vmax = 80 / 0.314 x 60 x 60 = 0.7177 m/sec 

Minimum velocity Vmin = 40 / 0.314 x 60 x 60 = 0.3538 m/sec 

 

Using Hazen Williams Formula: 

 

𝑺   =     
𝒉𝑳

𝑳
    = 𝟔. 𝟖𝟐 ( 

𝑽

𝑪
  ) 𝟏. 𝟖𝟓 ∗  

𝟏

𝑫 𝟏. 𝟏𝟔𝟕
 

 

C = (Hazen-Williams roughness constant = 140 for steel pipes) 

S = slope of the energy grade line 

Smax. = 2.53 x 10-3 

Smin.  = 6.85 x 10-4                             

 

Outlet weir (Free fall weir) 

 

𝑸 =  
𝟐

𝟑
   𝐶𝐿√2𝑔𝐻3           

 

C   = 0.624 

L   = 3.0 m (long /h of weir) 

H  = head of weir 

Hmax  = 0.025 m 

Hmin  = 0.016 m 

 

water level max. = (0.025), and min. = (0.016) 

 

Pipeing system between Settler and Flocculator   

 

Friction losses: 

Pipe length  = 6.6 m 

h  = S . L 

hf,max   = (2.53 x 10-3 ) x 6.6 = 0.01669 m 

hf,min   = (6.85 x 10-4 ) x 6.6 = 0.0045 m        

  

These treatment units are illustrated in a process flow diagram shown in figure (4). 

 

Conclusions 
From the results of treating textile wastewater using chemically assisted primary treatment (CAPT) it is concluded 

the following: 

 

1. Treatment of textile wastewater using MgCl2.7H2O with lime proved more effeciency than other used 

coagulant agents. 

2. Optimum dose of coagulant agent it 1gm/l lime with 1 gm/l MgCl2.7H2O which resulted 93.3% and 92.8% 

removal of COD and TSS respectively. 

3. Alum is not used as coagulant agent but it is also used for wastewater neutralization and pH adjustment. 

4. Treatment of textile wastewater with chemical flocculation is still a cost competitive option and it is widely 

used from the small to large scale factories. 

5. Finally from the results of our study CAPT for textile industry effluent reduced the actual settling time to 

under 30 minutes. 

http://www.gjaets.com/


[Abdel-Fatah, 2(12): December, 2015]  ISSN 2349-0292 
                                                                                                                                                       Impact Factor 2.365        

http://www.gjaets.com               © Global Journal of Advance Engineering Technology and Sciences  
27 

 

 
Figure (4) Process flow diagram for wastewater treatment plant. 

 

http://www.gjaets.com/


[Abdel-Fatah, 2(12): December, 2015]  ISSN 2349-0292 
                                                                                                                                                       Impact Factor 2.365        

http://www.gjaets.com               © Global Journal of Advance Engineering Technology and Sciences  
28 

 

Acknowledgment 
We wish to express our sincere thanks and gratitude to the Chemical Engineering Department, Faculty of 

Engineering, Cairo University for providing help in the course of analyses of this investigation. 

 

References 
1. Yanxin Wei, Aimin Ding, Ling Dong, Yongqiang Tang, Fangliu Yu, Xiongzi Dong; Characterisation and 

coagulation performance of an inorganic coagulant poly-magnesium-silicate-chloride in treatment of simulated 

dyeing wastewater, Colloids and Surfaces A: Physicochemical and Engineering Aspects, Vol 470, Pages 137–

1411 April 2015. 

2. Akshaya Kumar Verma, Rajesh Roshan Dash, Puspendu Bhunia; A review on chemical 

coagulation/flocculation technologies for removal of colour from textile wastewaters, Journal of Environmental 

Management, Volume 93, Issue 1, Pages 154–168, January 2012. 

3. Meena Solanki, S. Suresh, Shakti Nath Das, Kanchan Shukla; Treatment of Real Textile Wastewater Using 

Coagulation Technology, International Journal of ChemTech Research, Vol.5, No.2, pp610-615, June 2013. 

4. SUSTEXNET; Comparative Report of The 4 Countries Involved (Spain, Italy, Tunisia and Egypt; WP4- 

Analysis of current situation of textile sub-sectors and competitive models adopted in involved regions 

27.10.2014 

5. Hung C.M., Lou J.C., Lin C.H., Removal of ammonia solutions used in catalytic wet oxidation processes. J. 

Chemosphere. 52, 989-995 (2003). 

6. Pala A., Tokat E., Color removal from cotton textile industry wastewater in an activated sludge system with 

various additives, J. Water Res., 36, 2920- 2925 (2000). 

7. Guohua C., Electrochemical technologies in wastewater treatment, Sep. Purif, Tech., 38 (1), 11-41 (2004). 

8. Martinez N.S., Fernandez J.F., Segura X.F., Ferrer A.S., Pre-oxidation of an extremely polluted industrial 

wastewater by the Fenton’s reagent, J.Hazard. Mater. B101, 315-322 (2003). 

9. Gogate P. R. and Pandit A. B., A review of imperative technologies for wastewater treatment 11: hybrid 

methods, J. Adv. Environ. Res., 8 (3/4), 501- 551 (2004). 

10. Bansoda R.R, Losso J.N, Marshall W.E, Rao, R.M, Portier R.J, Pecan shell-based granular activated carbon for 

treatment of chemical oxygen demand (COD) in municipal wastewater, J. Bioresour, Tech., 94, 129-135 (2004). 

11. Ahmedna M., Marshall W.E., Rao R.M., Production of granular activated carbons from selected agricultural by-

products and evaluation of their physical, chemical and adsorption properties, J.Bioresour., Tech., 71, 113-123 

(2000). 

12. Xiong, Y., Strunk P., Xia H., Zhu X., Karlsson H., Treatment of dye wastewater contain acidic orange II using a 

cell with three-phase three dimensional electrodes, J. Water Res., 35, (17), 4226-4230 (2000).  

13. Y. Mountassir, A.Benyaich, P.Berçot, M.Rezrazi; Potential use of clay in electrocoagulation process of textile 

wastewater: Treatment performance and flocs characterization, Journal of Environmental Chemical 

Engineering, 9 October 2015 

14.  I. Khouni, B. Marrot, P. Moulin, B. Amar; Decolourization of the reconstituted textile effluent by different 

process treatments: enzymatic catalysis, coagulation/ flocculation and nanofiltration processes, Desalination, 

v.268, pp. 27–37, 2011. 

15. Osorio Moreira Couto Junior, Maria Angélica Simões Dornelas Barros and Nehemias Curvelo Pereira; Study on 